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PROPRIETARY
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() 700-011 SADDLE, BINED RiCHT
6 00 CLEVIS PIN

(6) 024100 Calh SERRIG

(i2) S 5/16-18 X 1.0

755543 STANDOFF, HINGED COLLAR. LEFT

APFLY WHITE LITHIUM GREAGE oN

OLT FOR SPACER ~~_|

HCS, 1/2-13 X 3/4

HEx NUT, 1/2-13

EXTERNAL STAR LOGKWASHEA. 1/ ——

590-061 FOOT, LEFT °
é (2) SHCS 3/8-16 X 1.0 .

(2) WASHER, LOCK 3/8 \ (7
pid

730-410 SIDEFRAME

770530 TE BAR. 2 3/8 X 97"
(2) SHCS 1/2-13'X 1
(2) WASHER, LOCK 1/2

FRESS IN_FROM THIS
APPLY RTV SILICONE

(2)

(4) 505-075 BOLT, FOOT /ﬁ

(4) 570-100 PAD (REF)

ELECTRICAL SIDE

2) 770-531 TE BAR,
(4) sHCS
(4) WASHER, LOCK 1/2

(2) 175-016 PLUG, DOME 1 3/8

(4) 755-072 SPACER

(4) FLAT HEAD 5/16-18 X 3/4
(4) 028-100 ROLLER BEARING
(4) STRP 3/8 X 3/8

WHITE LITHIUM GREASE ON

770-830 TE 5Ar. 2 3/ X 977
/(2) SHCS 1/2-13 X 1.5
¢

2 s oo 13

500-080 FOOT. RIGHT
3/8-16 X 1.0
(2) WASHER, LOCK 3/8

1/2-13 X 1.50

(2) 510-330 TABLE BRACKETS
(4) SHCS 5/16-18 X 3/4
4) WASHER, LOCK, 5/16

e,
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(2) 540-545 CONDUIT
(4) 290-640 COLLAR, LOCK

VN

31/2 %92

(6] 175 016
RESS

PLY RTV ON FAR SIDE

580-081 FOOT,

PLUG, DOME

13/8
Frigapons 8 A

REaD DESCRPTON PART 0.

(6) 700-010 SADDLE, PINNED LEFT
() 085-100 CLEVIS PIN
(12) FHES 5/16-18 X 1.0

755547 STANDOFF, HINGED COLLAR, RIGHT
|~ sHcs, 3/8-16 X1/
WASHER, LOCK,
350] SPAGER, <375 X 100

APPLY WHITE LITHIUM GREASE ON BOLT

|~ 710-05 SATT sLiTTeR

| 755-545 STANDOFF, HINGED COLLAR, LEFT

SHCs, 1/2-13 X

0 0-RIN 1/4=
R T iw G2 on soLT Fom spaceR

() o0r=313 assy, ueR, XD
{10) SHCS 1/2-13 X 1.
(loy Whsrier, LooK 13

580-080 FOOT. RIGHT
(2) SHCS 3/8-16 X 1.0
(2) WASHER, LOCK 3/8

N

LeFT
(2) SHCS 3/8-18 X 10
(2) WASHER, LOCK 3/8

DRIVE

SIDE

(4) 470120 WHEEL, CASTER

(16) SHCS 3/8-16 X 3/4

(16) WASHER. LOCK 3/8 /A
(16) WASHER, FLAT, 5/16

LR
C 3474 735s
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PROPRIETARY
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(2) 640-019 MOD LOCK COLLAR, 1/2 X 20

(2) 028-003 ROLLER BEARING, B-1812
(2) 560-076 DROP WASHER, MOD.

(2) 032-260 THRUST WASHER, TRB-2233
«_—(2) 755-013 SPACER, PULL ROLL
(2) 290-450 LOCK COLLAR, 1 1/8

(2) 090-130 SNAP RING

(2) 089130 WAVE SPRING

DETAIL A: UPPER PULL ROLL MOUNTING
SCALE X3

(2) 500-051 BEARING, TAKE-UP
(2) 0BO—005 FITTING, GREASE, 90 DEG

SEE
"DETAIL A"

ee e

ELECTRICAL SIDE

(2) 640-050 TOP HAT, 3"

(2) 725130 SHIM STACK

(2) 320-270 CYLINDER, AR 3"

550416 CYLINDER MOUNT
550417 CYLINDER MOUNT

(2) SHCS 1/2-13 X 2.0 A

(2) SHCS 1/2-13 X 1 1/2

(4) 1/2-13 NYLOC NUT

(26") MAGNET TAPE (FLOOR STOCK 475-710)

(2) 280-660 COLLAR, LOCK

(4) WASHER, 9/16 STANDARD
PLATE (WIDE)

(2) 280-320 COLLAR, LOCK

x(z) 690-017 ROLL, MAIN
\(2) 026-110 FLANGED BEARING

(4) HEX HEAD BOLT 9/16-12 X 1.0

(2) 032-410 THRUST WASHER, TRA-2031

550-415 CYLINDER MOUNT

550-417 CYLINDER MOUNT

(2) SHCS 1/2-13 X 2.0

(2) SHCS 1/2=13 X 11/2

(4) 1/2-13 NYLOG NUT

(26”) MAGNET TAPE (FLOOR STOCK 475-710)

O °

@ @

DRIVE SIDE

=

DESCRRTON [ w6 [ Ton

(2) 640-010 COLLAR, LOCK

725-056 SHIM STACK
(2) 320-230 AIR CYLINDER

(2) 510-412 BRACKET, GYLINDER
(4) SHCS 5/16-12 X .75
(4) WASHER, 5/16 FLAT
(4) WASHER, LOCK, 5/16

SN

[T (2) 200-580 COLLAR, LOCK

= T 690-062 ROLL, PULL UNDRIVEN

BN (2) D20-150 BALL BEARING
( 710—0860 SHAFT, PULL ROLL

WA
o 690-061 ROLL, PULL DRIVEN

‘\(2) 026-100 BEARING, FLANGED

(4) SHCS 7/16-14 X 1.0
(4) 7/16 LOCK WASHER A

C 474/

REV[ECN[ BY DESCRIPTION
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PROPRIETARY REQD DESGRTION PART Mo, TN
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026-100 BEARNG, FLANGE
375-150 CLUTCH
028-140 ROLLER BEARING
A 028-150 RACE
(2) SHCS 7/16-14 X 1.0 375-100 BRAKE
(2) 7/16 LOCKWASHER (4) SHCS B/16=18 X 1.0 /\
(4) WASHER, LOGK, 5/16
400-021 CHAN, DRIVE MAN ROLLS
-140 LINK, CONNEC
440-120 SPROCKET, IDLER
A e
400 GOLLAR. Lomk v (2) 032-200 THRUST WASHER, TRA-1625 A
(2) 032-200 THRUST WASHER, TRA-1625 (4) 032-250 THRUST WASHER. TRB-1625
45' GREASE ZERK
a6 A T SET SCREW 5/16 18 X 3/8
750-004 SPROCKET 001-096 ASSEMBLY, CHAIN TENSIONER
KEY 3/8 X 3/8 X 13/8 (2) 032-130 THRUST WASHER, TRA-B15
SHCS 3/8-16 X 1.0 (USE FOR SPACERS AS NEEDED)
SHCS 3/8-16 X 3/4
- 375-170 CLUTCH
L\ paoao seroveer, o 0 S o
b £00 GOLLAR ook 1" 400140 LINK, CONNECT
(2) 032200 THRUST WASHER, TRA-1625 (KZE)V“‘OD“ el viiall
SHCS 3/8-16 X 3/4 /4 X 1/4 X 21
SHCS 3/8-16 X 1.0 750-003 SPROCKET
440-105 TENSIONER SHAFT
3/4-16 JAM NUT 028-002 BEARING, NEEDLE
032-200 THRUST WASHER, TRA-1625
575100 BRAKE (2) 032-250 THRUST WASHER, TRB—1625
[\ (4) sHes 5/16-18 X 1.0
(4) WASHER, LOCK, 5/16 - 425100 MOTOR, 3/4 HP.
425-140 TORQUBE, 5588
026-100 BEARING, FLANGE 50062 MOUNT, MOTOR
375-150 G —
025-140 ROLLER BEARING g §7§Sﬂ3{f AR
028-150 RACE A
026-100 BEARING, FLANGE 300023 SHAN. GLUTCH (4) 3/8-16 NYLOC NUT
(2) 400-140 LNK, CONNECT
(ot S
45" GREAGE TERK 50 GREASE
/A (2 sHCs 7/16-14 X 1.0 (2) srcs 7/16 M X 1.0
(2) WASHER, LOCK, 7/16 (2) WASHER, LOCK, 7/16
[ 750-002 SPROCKET
375-100 BRAKE
(4) SHCS 5/16-18 X 1.0
(4) SHCS 3/8-16 X 7/8 (4) WASHER, LOCK 5/16 A
(4) 3/8 LOCK WASHER
(4) 5/16 FLAT WASHER
400-022 CHAIN, DRIVE
400-14D LINK, CONNECT
400-130 LINK, OFFSET
440-150 TENSIONER, GHAIN
440-130 SPROCKET, IDLER [o 52 P emp———"
f;;swg/ﬁycgcxj’w wr REV|EN| BY DESCRIPTION
440-150 TENSIONER, CHAIN PRO-TECH
440-130 SPROCKET, IDLER ) 1/2-13 JAM NUT [ M= S o)
A SHCS 1/2-13 X 1 1/4 A e BRI T TR T
B AR " [HACHINE ASSEMBLY, DRIVE
1/2-13 NYLOG NUT W ACHINE ASSEMBLY.

e e e
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[rew | DESCRIPTION [ ParTno. [ mem

(2) SHCS 1/2-13 X 1" A
HAFT, 1 X 86.75

710-13

760-542 TABLE, FRONT, ORCA 80 595-050 GUIDE, TABLE
o \

4X 0.313
CSK .66

(1.25)—] 85.00

(2) 465-320 KNOB
(2) 505-026 T-BOLT, GUIDE BAR

fa— P S CE—

) - -

757-D10 SUPPORT, TABLE/

510—349 BRACKET, TABLE GLIDE, LEFT
50 BRKT, TABLE GUIDE, RIGHT /A A

—_—

NYLOCK

\ !
5/16 NUT /
’

4X_SCALE //

-

/
L(a) 068-001 WASHER, PVC, 3/8 X 7/8 X 1/16

/ - 1/4 X 1.00 SHCS USE AS NEEDED T0 BRING FACE OF TABLE T0 06" BELOW NP OF
4 Nt MAN ROLLS.
/ PLACES
/ USE SCREWS TO FLATTEN LEADNG EDGE OF TABLE.
| A [3427] /2] e s vene soves, 20 e
, REV|ECN| BY DESCRIPTION

. / I GBIC, PRO-TECH
ALE. e —

BT

Wodt | o | s oot 58 2Ry P (SO i e
WXz ae| 0% [TRE

w Jrow] % | MACHINE ASSEMBLY, TABLE
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PROPRIETARY [rean ] BECRIPTON AT O] e

i e b () 330-290 @) 390-300

B BTl MALE RUN "T° . / MALE ELBOW

P <
s , N e cone 88 ( (0, porerce
7. USE PTFE THREAD SEALING TAPE ON ALL \ 3 4) 330-130 1745 X 1/40
THREADED AR FITTINGS. / o \ (4) 330-130 VALVE, AR CONTROL F/N 69898
(2) 330-730 0-7. / \ (4) 330-615 VALVE, AIR CONTROL
2. LABEL HOSES AS INDICATED BY NUMBERS IN MALE ELBOW MALE ELBOW F=to BUSHING, AR, 3/8 X 1/4
|

PARENTHESIS, BOTH ENDS.

3, CUT 11 X 25 FT. LENGTHS OF 1/4" PNUEMATIC
TUBE 360-002 FOR HOSE NUMBERS 1, 2, 4, 5, 6,
7,8, 9, 10, 12, AND 13.

4. USE APPROX. 50 EACH CABLE TIES AND CABLE
TIE BASE 175-004 TO SECURE HOSES TO CABINET.

REAR CONTROL PANEL
INSIDE

VIEW

SEE "DETAIL A"

330-280 330-280
MUFFLER, AR MUFFLER, AR

DETAIL A: MAIN ROLL AR
ONTROL VALVE
SCALE X2

(2) 330-400
UNION *T*

(2) 330-730
MALE ELBOW

340-170
FILTER /REG/LUBE

510-001 BRACKET
(2) BHCS, 1/4-20 X 1/2

SEE "DETAIL E” 7

CONTR!
NaiDE MEW

SEE "DETAIL B"

ie”

331
FEMALE CONNECTOR

330-260
COUPLER, KWIK CHANGE

o/
DETAIL E; AR SUPPLY
CONNECTORS
SAE X2

CONDUIT, 88
REAR

USS F/W, 9/16"

330-760
STREET ELBOW, 1/4

DETAIL B: PULL ROLL AR
CONTROL VALVE
SCALE x2

] J/
\E /\& (3) 330-200

DETAIL C: MAIN ROLL CYLINDER
AR FITTINGS

MALE RUN T

SCALE X2

EYE BOLT, 1/4 X &
NUT, 1/4

WASHER, 1/4 STAR
175000 GROMMET

(3) 330-590
MALE CONNECTOR

/SEE "DETAIL C*

V @

©
L

REWIND CLUTCH \

EYE BOLT, 1/4 X &
NUT, 1/4

WASHER, 1/4 STAR
175-000 CROMMET

L ow
B4

(4
MALE CONNECTOR, 4 X 4

EYE BOLT, 1/4 X 5
'/NUT, 1/4
WASHER, 1/4 STAR

EYE BOLT, 1/4 X 5
NUT, 1/4
WASHER, 1/4 STAR
175-000 GROMMET

) 330-600 T 9

DETAIL D: PULL ROLL CYLINDER
AR FITTINGS

UNWIND BRAKE

PULL ROLL CLUTCH

330-510
FEMALE ELBOW, 4x2
0221

0
CLOSE NIPPLE, 1/8 %:Eﬂpﬁi

(el ST 2 S o ———
REV[ECN] BY DESCRIPTION
> PRO-TECH

e (658 o “Fo 09 TR S

MACHINE ASSY, PNEUMATICS
ORCA 80 — 99
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DESCRIPTION

1

PART No._| e

PROPRIETARY
MATERIAL DISCLOSED ON THIS ‘DRANING, 1T 1 ISSUED N CONPDENCE
R L LR R
MANUFACTURE. OR FOR ANY DTHER PURPOSE WITHOUT WRITTEN

NOTES:

1. APPLY LOC-TITE-BLUE TO ALL ELECTRICAL
FASTENERS.

2. REF. 810-088 WIRING SCHEMATIC FOR WIRING
CONNECTIONS.

3. USE WIRE DUCT 180110 (72 in.), WIRE DUCT
180-140 (72 in) AND WIRE DUCT COVER 180-130 (144
in.) FOR WIRE ROUTING WHERE SHOWN.

4. SECURE REMAINING LOOSE WIRES TO CABINET USING
CABLE TIES AND UL APPROVED CABLE TIE BASE
175-004 (50 PCS).

230-004 THERMOSTAT, 160F

CLEAR SLIP RING

TRIM END TO

510-078 BRKT, THERMOSTAT MOUNT\

230-000 THERMOSTAT.

001-303 ASSY., CONTROL PANEL, REAR

214-313 SWTCH, PALM, E-STOP
214-314 SWTCH, LATCH, N.C.
450110 DECAL, E-STOP

DETAL A, SLIP RINGS AND
REMOVED
SCALE X 2

180110 WIRE DUCT, 1X1 CHANNEL
180130 WIRE DUCT, 1" COVER

(2) 350-115 AR VALVE. 24VDC

510-134 BRKT, INFRARED MOUNT
230-006 SENSOR, INFRARED

(3) 215-088 BUTT CONNECTOR
CAP OFF THE (3) WIRES THAT
WOULD_CONNECT T0 DUPLE
OQUTLET. DO NGT MOUNT DUPLEX
OUTLET ON STANDARD MACHINES.

B

510-134 BRKT, INFRARED MOUNT

230-006 SENSOR, \NFRARED\

180-110 WIRE DUCT, 1X1 CHANNEL
1802130 WRE DUCT, 1 COVER ~~—_|

SEE DETAL A" ~__[()

214-313 SWITCH, PALM, E-STOP
214-314 SWITCH, LATCH, N.C.
450-11D DECAL, E-STOP

(2) 260-002 SLIP RING, 2 BRUSH

AT

520-009 CABINET, LEFT \
QD1-324 ASSY., CONTROL PANEL, FRONT\

3 180-110 WIRE DUCT, 1X1 CHANNEL

DETAIL A, SLIP RINGS AND
RS SHOWN
SCALE X 2

214-313 SWITCH, PALM, E-STOP
214-314 SWITCH, LATCH, N.C.
450-110 DECAL, E-STOP

/520—011 CABINET, RIGHT

510-075 BRKT, SLIP RING BRUSH
780-004 TAPE, REFLECTIVE
(2) 260-001 SLUP RING, 1 BRUSH

510-188 BRKT, SLIP RING
(2) 755-0D1 SPACER, HEATER

/1307130 WRE DUCT, 17 COVER
180-110 WIRE DUCT, 1X1 CHANNEL |

180-130 WIRE DUCT, 1° COVER

180-140 WIRE DUCT, 1X1.5 CHANNEL
180-130 WIRE DUCT, 1" COVER

001353 ASSY., ELECTRICAL PANEL

180-140 WIRE DUCT, 1X1.5 CHANNEL%

180-130 WIRE DUCT, 1" COVER

175-180 STRAIN RELEF, 1/2"
(2) 215-061 MALE QUICK DISC.

219-001 PROXIMITY SWITCH
510-085 BRKT, PROX. SWITCH
755-039 STANDOFF, PROX. SWTCH

175000 GROMMET —___

|/ ——(2) 001-306 ASSY., KICK CABLE

210-000 CONTACTOR
185-005 RECTIFIER, STD RECOVERY

(2) 186-510 CIRCUIT BREAKER, 32A\

186—545 CIRCUIT BREAKER, 10A — |

Nﬁ

—

\ 4 S

[T———175-180 STRAIN RELIEF, 1/2"
\mnfun WRE DUCT, 1X1.5 CHANNEL

180-130 WIRE DUCT, 1° COVER

ELEC. SIDE_CABINET BOTTOM
INSIDE VIEW

450-007 PRIMARY WIRING DECAL A\

/21 4-263 FOOT SWITCH

21

(2) 510-187 BRKT, HEATER MOUNTING
(2) 189-015 HEATER, 550W/220V
(2) 540-009 TUBE, HEATER (INSIDE
ROLL JOURNALS,
(4) 290-200 LOCK COLLAR (ON
HEATER OUTSIDE ENDS
B!

COLLAR DIAMETER AFTER
MOUNTING ON HEATER)

4-313 SWITCH, PALM, E-STOP
214-314 SWITCH, LATCH, N.C.
450-110 DECAL, E-STOP

DESCRIPTION

[PR—— (@BC.PRO-TECH
ENER T

% | MACHINE ASSEMBLY, ELECTRICAL
ORCA 80 — 99
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T Trean | DESCRIPTON PART W0, | TTEw

BRI TR e

T 2t il

VN
Lot Con LT AR
WARNING MOVING PARTS
450—133 DECAL, WARNING (4) 475-900 TAPE DISPENSER DECALS, WARNING, CRUSH & BURN 450-134 DECAL, WARNING
CRUSH & BURN, LEFT (FRDNT AND BACK) (SEE RIGHT & LEFT SIDE \/\EWS) CRUSH & BURN, RIGHT (4) BHSCS, 1/4-20 X 5/8
(4) 068004 WASHER, NYLON
n ®
f A E
S

s (50 /|

READ MANUAL
1T

450-136 DECAL,/
READ SAFETY INSTR.

=7 [}
e
A
(6)001-682 ASSY,UNWIND CHUCK, A&\
450-134 DECAL, WARNING 450-131 DECAL, (6) 001176 ASSY, SMALL BORE (2) 545-050 450-133 DECAL, WARNING
CRUSH & BURN, RIGHT HAZARDOUS VOLTAGE UNWIND /REWIND VT—80 (6)001-603 ASSY,UNWIND CHUCK, PLEX, COVER, CABINET RUSH & BURN, LEFT
W/STOP,SMALL BORE(FAR END OF SHAFT) (BOTH SIDES)
o (6) 530012 CORE SUPPORT (2) 450-180 DECAL
. g2 (6) SET SCREW, 1/2-13 X 1/2, BRASS TIP ARG A0S 180 DECAL
® (BOTH SIDES)
% % A \—(4) 450-099 DECAL, FORKLIFT
ELEC. SDE_CABINET BOTTOM
INSIDE VIEW
DESCRIPTION
lnace oo o) @BIC, PRO-TECH
e e T R e
ACCESSORY KIT IS 001-584. MACHINE ASSEMBLY, FINAL
o ORCA 80 — 99
Sl T [Rp ] b [ 0] 675-07




